'S5) SWEEPSTER
M24 Series

L4800, MRM & CTM
Mechanical Windrow Sweepers

BRADCO

HARLEY

e\ E
M YIcCIYIILLEN
(5) SWEEPSTER

PALAIDIN LIGHT CONSTRUCTION

Sweepster Serial Number Manual Number: 51-3000
Release Date: May 1998

800-456-7100 www.paladinbrands.com Sweepster 2800 N. Zeeb Rd., Dexter, Ml 48130 United States of America






Introduction ... —— 4-5
Serial & Part NUMDBErs.....cocecoveeeeeccvnniiin e 4
impertance of this Manual ..., 5
Purpose of SWEEPET .. e 5
Safety Alert Symbol ..., 5
Contacting SWEEPSTER ... 5
Terms Used in Manual ..., 5
Optional Equipment ..........covvevvvnnns eerer e ———————— 5
Specifications & Features ........cccevereiicceiennnnens 5
WEMTANTY oo e e e 5

Safety Information ... vvvsmmreresnsnamn . 6-7
Read this Manual ..o 6
Hazard Definitions ..o e 6

COPBIALION ..evvvvvccereeees e e ass 6

Service & REPaIr ...c.ccvvcrveen e 7

Safety Signs & Labels ... cciciicninieninmnenien 8-9
HNPOMANT ..o 8
LOCAIIONS ..o e e ciinie e sre et e e e 8
Representations ... e 9

Installation .....covveierimm e e 10-15
Mounting Assembly ...ccco e 10
Drive ASSEMDIY ...ccovvierer e e 10
Brush Head Assembly ...........covev e 11
Spring-Chain Assembily, Transport Chain,

Lift CADIE urivrverrarrre e e e e 12
Spring-Chain Assembly & Transport Chain .......... 12
Spring-Chain Assembly & Lift Cable .................... 12
Spring-Chain Assembly, Transport Chain & Lift
CablB .o 13
Spring Chain Assemblies & Lift Cable................... 14
Spring-Chain Assembly & Standard Hydraulic Lift 15

Electric Lift SYStem...coocvveerecvirenie e 15

Adjustments ... 16-17
LEVEIING «oovi e mrre s e 16
Brush Pattern ..o e 17
Transport Chain .....o.ccccceve et 17

Operation .......vsmi e ——— 18-19
Before Each Use ..., 18
Directing DebriS ... vceieeee e 18

Manual Angle Kit with Tube Links....................... 18
Manual Angle Kit with T-Pin .......ccoovv e, 18
Optional Hydraulic Angle Kit .......cccooiivniiiiins 18

SWEEPING coereveeree s reereete e e e e 18

OperatiNng TIPS vvevivererierrerrrere e e svass e 19
Brush, Engine & Travel Speeds.....c.ccccvevvviennvienes 19
Large Areas .....cccceveviienevi s ieeesse e e e 19
BIIOW ceviiieees s ree et re e ssrees s enr s s rrean s 19
Dirt & Gravel ....oocivccieeniiiesieineere e 19
Heavy Debris .......corvvvvvrren v 19
THhatCh .o e e 19

L7 o] T |-, 20
BrUSHES .o crree e e e 20

51-3000, 5/98

Maintenance.........ccccussimimsssmsasnsmasinssns 21-25
Maintenance Record ........coovceoiirereninen e 21
SCHEAUIE et a e 22
GENETAl ceee et e 23
Lubricating Constant Velocity (CV) Drive Shaft ...... 23
Lubricating GearboxX ...ccoovv v 23
Replacing Safety Signs & Labels...........ccocee e 23
Replacing Brush Sections ........ccociiininn 24-25

TroubleshootiNg...c..ccuireccemrenamricr e 26-27
GEADOX v 26
Brush Head Assembly ... e 26
Constant Velocity (CV) Drive Shaft ...........cceeeviieees 27
Lift SYSIEMT vvivirceee i e 27

Brush Head Assembly........ccoccmmnceensinniserinaviinneas 28-29

Drive Assemblies, 1-Way ........ccuvnnsnnmsssnrsrerenans 30-37
Assemblies 11-1727 & 11-1728 ..o, 30
Assemblies 11-17224 & 11-17229 ..o ivvrnreviennee 31
Assembly 11-17142 e 32-33
Assembly 11-17390 .........cooviiiiii 34-35
Assemblies 11-17186 & 11-17187 .................. 36-37

Drive Assemblies, 2-Way .........cccorreecrnicrnrenssess 38-47
Assemblies 11-17100 & 11-17101 ....ccvrvereens 38-39
Assemblies 11-17102 & 11-17103.....cccccciven e, 40
Assemblies 11-17333 & 11-17334...cccvvviicvrenieee, 41
Assemblies 11-17177 & 1117182 .................. 42-43
Assemblies 11-17371 & 11-17372....cccev e 44-45
Assemblies 11-17198 & 11-17231 ... 46-47

GearboXes .....ccceieeerermcsrer e rersmrsserssmmssrnssnrenanes 48-51
Gearbox 05-0003 ......cccoivriiirerr e 48
GearboxX 05-0004 ......ccveei it 48
Gearboxes 05-0668 & 05-0669 .........ccceccveveerincnnns 49
GearboX 05-T112 .oivrr oo 50
Gearboxes 05-1113 & 05-1114 .....coovvvvirieeei 50
Gearbox 05-1145 ... 51

Manual Angle Kit ...c..cccceiccimimansnnmncanisnensaranasssies 52

Option — Dirt Deflectors .....oiriiciniiecinnen 53-58
INSTAIATION veeeee e e e 53
Parts List, Kit 11-5886 ......ccccciivmniiiiineienccenine s 54
INSEAIATION ..vviiei e e 55
Parts List, Kit 11-4414. .....coorciiiieirr e 56
INSEANATION 1evveivisvrrrer e irerrree e rr s seceanrrrer e 57
Parts List, Kit 11-5727 ...oooovicrieeeeers e e 58

Option — Hydraulic Angle Kit ..........coiiiniiiiiiann 59-60
INSTANALION e 57
Parts List, Kit 11-4191. . i 58

Option — Hydraulic Lift Kits ........cccccoeieireennen. 61-62
INStAlAtION ..o 59
Parts List, Kit 11-9250. .....cvceireeeriivnnnnriinrnensrereenes 60

Option — Hydraulic Lift Kits ........ccceciviieiieeeinen, 63-64
INSEAIATION 1eiveeviirrrreeeeeire e e reer s B1
Parts List, Kit 13-3149. ...ovvvriiciiicmnrrreen e 62

Torque Values .......cccueesmcemicmcsns s s snees 65

Warranty Information ..o 66-67

Glossary —Terms & Abbreviations .........ccouerviiarene 68

e 1= 69

3




Introduction

Serial & Part Numbers

On your unit you will find a serial number plate and/or part number plate(s). The numbers on these plates are very
important if you wish to order parts or accessories. For your convenience, record numbers in the appropriate

SWEEPSTER

Model # Serial #

_Empty

Dexter, Ml 48130 1-800-456-7100

SWEEPGTER

Bexter, MI 48130
1-800-456-7100

Part Number Date

oWEH'GTER

Dexter, MI 48130
1-800-456-7100-

Part Number Date

I
SWEEPSTER

Dexter, Ml 48130
1-800-456-7100

Part Number Date

4 ' 51-3000, 5/98



Introduction

Importance of this Manual

A |.!l Read this manual before attempting to
= operate the equipment.

This operator's manual should be regarded as part of
the sweeper. Suppliers of both new and secondhand
sweepers are advised to keep documentation indicat-
ing that this manual was provided with the sweeper.

The manual contains information regarding installa-
tion, operation and maintenance required for this
sweeper modet and optional equipment. It also in-
.cludes detailed parts lists.

Purpose of Sweeper

This sweeper is designed solely for use in construction
cleanup, road maintenance, grounds maintenance,
snow removal and similar operations. Use in any other
waly is considered contrary to the intended use.

- Compliance with and strict adherence to operation,
service and repair conditions, as specified by the
manufacturer, are also essential elements of the
intended use.

This sweeper should be operated, serviced and
repaired only by persons who are familiar with its
characteristics and acguainted with relevant safety
procedures.

Accident prevention regulations, all other generalty
recognized safety regulations and all road traffic
regulations must be observed at all times.

Any modifications made to this sweeper may relieve
the manufacturer of liability for any resulting damage
or injury.

Safety Alert Symbol

This safety alert symbol indicates important

safety messages in this manual. When you see
this symbol, be alert to the possibility of injury. Care-
fully read the message that follows and inform other
operators.

Contacting SWEEPSTER

if you have any questions about information in this
manual or need to order parts, please call, write, FAX
or e-mail SWEEPSTER.

51-3000, 5/98

SWEEPSTER, Inc.
2800 North Zeeb Road
Dexter, Michigan 48130
Phone: (734) 996-9116 « (800) 456-7100
FAX: (734) 996-9014
e-mail: sweep@sweepster.com

For help with instaltation, operation or maintenance
procedures, contact our Technical Service Depart-
ment. Direct product questions and parts orders to our
Sales Department.

When ordering parts or accessories, be prepared to
give the following information:

» Sweeper model, serial number and date of
purchase

« Prime mover make and model

« Part number, description and quantity

Terms Used in Manual

Right-hand, left-hand, frontand rear are determined
from the operator’s perspective (either the operator's
seat or standing behind a walk-behind unit), facing
forward in. the normal operating position.

Prime mover refers to the tractor, fruck, loader or tow
vehicle that a sweeper is mounted on or towed by.

Optional Equipment

Installation instructions for optional equipment, if
applicable, appear with parts lists in the back of the
manual.

Specifications & Features

Due to continuous product improvement, specifica-
tions and features may change without notice.

Warranty

To validate the warranty for this unit, fill out the war-
ranty card or warranty pages located at the back of
this manual. Then, send this information to
SWEEPSTER.




Safety Information

Read this Manual

Read all safety information in this manual. All operators
must read and understand the entire contents of this
manual before sweeping. General safety practices are
listed on Safety Information pages and specific safety
information is located throughout this manual.

Hazard Definitions

Four hazard classifications are used in this manual.
They are

ACAUTION — Indicates a potentially hazardous
situation which, if not avoided, may
result in minor or moderate injury.

A WARNING -- Indicates a potentially hazardous situ-
ation which, if not avoided, could re-
sult in death or serious injury.

DANGER — Indicates an imminently hazardous
situation which, if not avoided, will
result in death or serious injury.

IMPORTANT — Used for instructions when machine
damage may be involved.

Operation

CAUTION — A sweeper is a demanding machine.
Only fully trained operators or frainee
operators under the close supervision
of a fully trained person should use
this machine.

Before sweeping:

» Learn sweeper and prime mover centrols in an
off-road location.

* Be sure that you are in a safe area, away from
traffic or other hazards.

» Check all hardware holding the sweeper to the
prime mover, making sure it is tight.

- Make sure all hydraulic fittings and hardware are
tight.

» Replace any damaged or fatigued hardware with
properly rated fasteners.

« Check prime mover tire pressure before
sweeping.

» Check tire ratings to be sure they match the
prime mover load. Weigh the sweeper end of the
prime movet, if necessary, to insure proper tire
rating.

» Remove from the sweeping area all property that
could be damaged by debris flying from the
sweeper.

» Be sure all persons not operating the sweeper
are clear of the sweeper discharge area.

- Always wear proper apparel such as a long-
sleeve shirt buitoned at the cuffs; safety glasses,
goggles or a face shield; ear protection; and a
dust mask.

When sweeping, adhere to all government rules, local
laws and other professional guidelines for your sweep-
ing application.

WARNING —Never raise the sweeper more than
a few feet off the ground. The
sweeper can tip back or the prime
mover can tip over causing death or
serious injury.

Before leaving the operator’s area for any reason —
lower the sweeper to the ground, stop the prime mover
engine, set the brakes and remove the key from the
ignition.

Minimize flying debris — use the slowest brush speed
that will do the job.

Keep hands, feet, hair and loose clothing away from all
moving parts.

Leave the brush hood {shield) and all other shields
and safety equipment in place when operating the
sweeper and prime mover,

Be aware of the extra weight and width a sweeper
adds. Reduce trave! speed accordingly.

When sweeping on rough terrain, reduce speed to
avoid “bouncing” the sweeper. Loss of steering can
result.

Never sweep toward people, buildings, vehicles or
other objects that can be damaged by flying debris.

51-3000, 5/98



. Safety Information

Service & Repair

CAUTION — Do not modify the sweeper in any
way. Personal injury could result. If
you have questions, contact your
dealer or SWEEPSTER.

Repair or adjust the sweeper in a safe area, away from
road traffic and other hazards.

Before adjusting or servicing the sweeper — lower the
sweeper to the ground, stop the prime mover engine,
set the brakes and remove the key from the ignition.

When working on or around the sweeper, lower it to
the ground or secure it with transport chains or
cylinder-stop locks.

Stop the prime mover engine and cycle control levers
1o release hydraulic pressure before servicing or
adjusting sweeper hydraulic systems.

WARNING — Escaping hydraulic fluid can have
enough pressure to penetrate the
skin, causing serious personal
injury.

51-3000, 5/98 7



Safety Signs & Labels

Important

Always keep safety signs clean and readable, and
always replace any damaged or missing safety signs
with new ones from SWEEPSTER.

Safety signs and label locations are shown below. For
representations of these safety signs and labels, refer
to the next page.

Locations

tem Part Qty Description

1. 80001441 1 Label, Caution, Read Manl, Genl Safety

2. 50-0014-2 1 Label, Warning, Running Swor & Eng

3. 50-0084-1 1 Label, Freqof Lube, Walterscheid, CVs (Walterscheid CV Shaft Only)
500147 1 Label, Freqoi Lubs, Wsler, CV shafts {Weasler CV Shatt Only)

4 500721 2 Label, Warning Crush Point

5 500118 3 Label, Danger, Rot Drviine

6. 500184 2 Label, Small, Wht, SWEEPSTER

7. 50185 1 Labei, Med, Wht, Logo

B. 500236 1 Label, Grbx, Hub City, Check Oil, Warranty Void

8 51-3000, 4/01



Representations

BJ HOT OPERATE SWEEPER WITHOUT READING THE
OWNERS MANUAL AND OPERATING INSTRUCTIONS
COMPLETELY ANO BEING FARILIARVITH TRE
DAERATION OF THE SWEEPER. IF OPERATING
TNSTRUCTIONS ARE MISSING, CONTACT SWEEPSTER,

+ Persannel must be clear of brash and clear of all mowving
Dans nafore operating swesper.

» Never sweeper (oward prople. buildings. cars, ete

* Eye pioter muslBe wara al Altume:
aayone vithin Inc discharge area of the

« Turn ol enging and brush and allow 3l MoviRg pIS 1o Stop
Betare adjusting and servicing he sweeper,

= Keep polypropylens material away fram ntense neat and
Hames.

* Mo riders on sweeper or vehicle sweeper is mounted an.

« Do not operate sweeper of fraclor unless FTQ Guards and
2t shi

ate m place.

18365
SWEE

DO NOT REMOVE! [SWEEPSTER

St-0rd-n

1. 50-0014-1

A WARNING

Running sweeper or
engines can cause
severe injury or death
to dismounted
operator or others.
Keep others away
from sweeper, lower
and stop sweeper,
stop engines, set
brake before leaving
seat or servicing.

50-0014-2

2. 50-0014-2

FREQUENCY OF LUBRICATION

) 40n 20k 40h an —H
Ny J

8h 4h Bh nzhours

# When used below 0°C {32°F) the cuter tube
must be graosed 1o pravent freezing.

NGTE: The Centaring Unit (A} Must 8 Greased
Evary 4 Hours.

3. 50-0064

Safety Signs & Labels

3

Keep clear

n:. CRUSH HAZARD

50-0721 & |8

4. 50-0721

4\ DANGER

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY!

DO NOT OPERATE WITHOUT —

® ALL DRIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN PLACE

® DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

® DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE 500115

5. 50-0115

(SWEEPSTER)

Dexter, Ml 46130 (734) 996-9116 1-800-486-7100

6. 50-0184

oWEEPGIER

Dexter, MI 48130 (734} 996-9116 1-800-456-7100

Frequency of Lubrication

¢ HOURS (BALL & SOCKET ZERK)

NOTE: The Ball and Secket Zerk Must Be Greased
Every 4 Hours &

0-0147

3. 50-0147

51-3000, 5/98

7. 50-0185

A CAUTION

-Avoid gearbox damage. Gearbox
shipped without oil.

Refer to manual for

type and amount.

Gearbox warranty void

if repaired without

“authorization from SWEEPSTER or §
if disassembled prior to return to
SWEEPSTER. 50-0236

8. 50-0236




Installation

Mounting Assembly

Install the mounting assembly (figure 1} on the tractor
by following instructions enclosed with those parts.
Then proceed to Drive Assembly or Brush Head
Assembly if your sweeper has a mounting assembly
that includes a gearbox.

Drive Assembly

NOTE ~ Some mounting assemblies include a
gearbox. Skip to Installation: Brush Head
- Assembly if this applies to your sweeper.

1. Position the drive assembly {figure 1) in front of the
mounting assembly with the gearbox up .

2. Place the rear of the drive assembly on the front of
the mounting assembly. Install a 3/8-16 x 11/2in.
cap screw, flat washer, lock washer and nut in the
center hole (figure 1), but do not tighten the
hardware completely.

3. Install 2, 3/8-16 X 11/z2 in. carriage bolts, flat wash-
ers, lock washers and nuts in the outer holes, but
do not tighten the hardware.

NOTE - If the mounting assembly includes angles and
an input drive shield, place angles on the
holes before installing the hardware.

4. Connect the input driveline to the tractor and to the
gearbox on the drive assembiy. Follow instructions
included with the mounting assembly.

5. Tighten the cap screw, fiat washer, lock washer
and nut,

6. Units with input drive shield — Place the input drive
shield (figure 2) over the input driveline. Attach
angle brackets to the input driveline shield. To make
installation easier, put the washer, lock washer and
nut toward the outside of the shield.

Cap Screw

Drive Assembly

Brush Head Assembly

figure 1

10

51-3000, 5/98



Installation

Brush Head Assembly

Gearbox Quiput Shield

T,

1. After installing the mounting and drive assemblies,
position the brush head assembly (figure 1) in front
of the drive assembly.

2. Fasten the brush head assembly to the drive
assembly using 2, 1/2-13 x 11/2in. carriage bolts,
flat washers, lock, washers and nuts. Be sure to
position the hardware as high as possible in the
slots (figure 2).

3. Connect the output drive shaft to the gearbox shaft
and to sprocket on the right-hand side of the brush
head assembly. Tighten universal joint set screws.

+ If the sweeper has a telescoping drive shaft, it
may need to be cut to length. Be sure fo cut the
same amount off both halves.

Shield

Chain

Shield - If the sweeper has a rectangular drive shaft and

it is too long, shorien it by loosening the set
screw on the universal joint mounted io the drive
assembly gearbox and then sliding the drive
shaftin.

figure 2
4. Units with rectangular drive shaft — Install the
output driveline shield (figure 2).

a. Place a washer and plastic bushing on the bolt
welded to the output driveline shield. Place a
washer and plastic bushing on the bolt welded

-to the gearbox output shisld (figure 2).

b. Insertthe bolt on the output driveline shield
through the hole drilled in the chain shield.
Insert the bolt on the gearbox output shield
through the slot on the output driveline shield.

c. Place a washer and lock nut on both bolts;
tighten.

NOTE — Do not overtighten lock nuts. The shield must
be able to slide back and forth when the
brush head is lowered and raised.

' figure 3

51-3000, 5/98 11



Installation

Spring-Chain Assembly, Transport Chain,
Lift Cable

Follow the instructions that match your sweeper.
Spring-Chain Assembly & Transport Chain
Refer to figures 4 and 5.

1. Connect 2, 26-link chains and 2 springs to form a
loop.

2. Place chains in the outside slots in the drive assem-
bly upright and in the brush head assembly upright.

3. Place the 36-link transport chain in the center slotin
the drive assembly and in the brush head assembly
upright.

4. Slide a pin in the holes under the drive assembly
upright and a pin in the holes under the brush head

assembly. Insert a hairpin clip in each pin. -
Spring-Chain Assembly & Lift Cable LA | @
! )
, ! =
Refer to figures 6 and 7. 2 5

1. Connect 2, 26-link chains and 2 springs to form a
loop. figure 5

2. Place chains in the outside slots in the drive assem-
bly upright and in the brush head assembly upright.

3. Route 1 end of the lift cable through the chain link
welded to the brush head assembly upright. Loop
the loose end around and secure it with a cable clamp
(figure 8}.

ﬁ CAUTION — Install cable clamps as shown in fig-
ure 8; otherwise, the cable could slip,
possibly damaging the sweeper orin-

juring the operator.

4. Loop the other end through the link on the drive as-
sembly upright; secure it with a cable clamp.

5. Hook up the electric lift system or optional hydraulic
it system.

6. Raise the brush head assembly using the lift sys-
tem. If the brush head assembly raises 4 in. (101
mm) off the ground, the lift cable is properly adjusted,
otherwise, go to the next step.

12 51-3000, 5/98



Installation

7. Adjust the cable.

« If the brush head assembly does not raise
enough, decrease the amount of cable between
the uprights.

« [f the brush head assembly raises oo much,
increase the amount of cable between the
uprights.

Spring-Chain Assembly, Transport Chain & Lift Cable

figure 7 Refer to figures 9 and 10.

1. Connect 2, 26-link chains and 2 springs to form a
loop.

2. Place chains in the outside slots in the drive assem-
bly upright and in the brush head assembly upright.

3. Route 1 end of the lift cable through the chain link
welded to the brush head assembly upright. Loop
the loose end around and secure it with a cable

figure 8 clamp (figure 8).

ACAUTION — Install cable clamps as shown in
figure 6; otherwise, the cable could
slip, possibly damaging the sweeper
or injuring the operator.

4. Loop the other end through the link on the drive
assembly upright; secure it with a cable clamp.

5. Place the 36-link transport chain in the center siot
in the drive assembly and in the brush head
assembty upright.

6. Slide a pin in the holes under the drive assembly
upright and a pin in the holes under the brush head
assembly. Insert a hairpin clip in each pin.

7. Hock up the electric iift system or optional hydraulic
lift system.

8. Raise the brush head assembly using the lift sys-
tem. If the brush head assembly raises 4 in. (101
mm) off the ground, the lift cable is properly adjusted;
otherwise, go fo the next step.

Continued on the next page.

figure 10

51-3000, 5/98 13



Installation

9. Adijustthe cable.

« If the brush head assembly does not raise
enough, decrease the amount of cable between
the uprights.

» |f the brush head assembly raises oo much,
increase the amount of cable between the
uprights.

Spring Chain Assemblies & Lift Cable

Refer to figures 11 and 12.

1. Attach a spring to 1 end of each chain.

2, Hook the springs on the drive assembly upright.

3. Place chains on the brush head assembly upright
using the outside slots. Slide a pin in the holes under
the drive assembly upright to secure the spring-chain
assemblies; insert a hairpin clip in the pin.

4. Route 1 end of the lift cable through the chain link /
welded to the brush head assembly upright. Loop & e
the loose end around and secure it with a cable clamp
{figure 8).

figure 12

ACAUTION — Install cable clamps as shown in fig-
ure 13; otherwise, the cable could slip,
possibly damaging the sweeper orin-

juring the operator.

5. Loop the other end through the link on the drive
assembly upright; secure it with a cable clamp.

6. Hook up the electric lift system or optional hydraulic
lift systern.

figure 13

7. . Raise the.brush. head assembly using the lift sys-
tem. If the brush head assembly raises 4 in. (101
mm) off the ground, the lift cable is properly adjusted; Lift
otherwise, go to the next step. Cylinder

8. Adjust the cable.

« If the brush head assembly does not raise
enough, decrease the amount of cable between
the uprights.

« If the brush head assembly raises too much,
increase the amount of cable between the
uprights.

figure 14

14 51-3000, 5/98



Instailation

figure 15

t—|:’*Tc.\ Actuator (Red) ———
——=3-To Actuator (Yellow) |
oY o To Power
J’ {Red)

To Ground
(Yellow)

figure 16

Spring-Chain Assembly & Standard Hydraulic |ift

Figure 14 shows assemblies fully instalted.

1. Connect 2, 26-link chains and 2 springs tc form a
loop (figure 15).

2. Place chains in the outside slots in the drive assem-
bly upright and in the brush head assembly upright.

3. -Attach adapter fittings to both cylinder ports, and
install elbow fittings on adapter fittings. Then,
attach hoses to the elbow fittings and install quick
coupter fittings on the hoses.

4. Place a shackle on the rod end of the cylinder;
then, attach the shackle to the brush frame upright.

5. Place a shackle on the barrel end of the cylinder
and attach the chain to the shackle. Then, attach
the chain to the center slot in the drive mounting
assembly upright.

6. Connect quick coupler fittings to the front remote
hydraulic outlets on the tractor.

51-3000, 5/98

7. Completely collapse the cylinder to check for
adjustment.

« If the brush head assembily lifts 4 in. (101 mm)
off the ground, the hydraulic lift is properly
adjusted.

* If the brush head assembly does not lift 4 in.
(101 mm) off the ground, adjust the chain. To
raise the brush head assembly more, shorten
the chain length between the cylinder and
upright. To lower the brush head assembly, add
1o the chain length. '

Electric Lift System

NOTE — Sweepers for commercial turf tractors and
those with the hydraulic lift option do not use
an electric lift system.

1. Locate a convenient, open area on the tractor dash
to mount the lift switch.

IMPORTANT — Avoid damage to the prime mover. Be-
fore drilling, check behind the tractor
dash to make sure that you will not drill
into any wires or other objects.

2. Use a center punch to mark the lift switch location.
Drilf a pilot hole with a 1/4 in. bit; then, drill the
finish hole with a 1/2 in. bit.

3. Insert the switch and secure it with a nut.

4, Route the control wires and connector to the front
of the tractor. If necessary, strap or tape wires to
the tractor frame to prevent them from hanging
down.

IMPORTANT — Avoid wire damage. Keep wires away
from hot and/or moving parts.

5. Connect the red wire to the tractor power supply.
Connect the yellow wire to a good ground, prefer-
ably the battery ground or tractor frame (figure 16).

IMPORTANT -- Avoid damage to the electric lift
system. Add a 13-amp, 12-voit fuse in
line if the power supply is not fused.

6. Connectthe wires from the lift switch to the actuator.

NOTE - If it is necessary to replace a wire, use a 14—
gauge or heavier wire,

15



Leveling

Level the sweeper after installation and before each
use for even brush wear and efficient sweeping.

1.

2.

Drive the sweeper to a level, paved area.

Lower the brush head assembly into the sweeping
position. Make sure the weight of the brush head
assembly is on the spring-chain assemblies and
the brush just touches the ground.

Level the drive assembly using a level (figure 17).

» If the front of the drive assembly is high, turn the
leveling screws in (to the right) to lower it.

+ If the front of the drive assembly is low, turn the
leveling screws out (o the left) to raise it.

See figure 18 for leveling screw iocations.

With the brush head assembly in the straight
position, measure from each end of the brush
frame to the ground.

Compare measurements.

« [f they are not equal, slide the low side of the
brush head assembly up in the slots on the drive
assembly. Repeat steps 4 and 5 until the mea-
surements are egual. Tighten the hardware.

« If they are equal, go to step 6 (2-way sweepers)
or the sweeper is level {1-way sweepers),

2-way sweepers only — Swing the brush head
assembly to the right. Measure from each end of
the brush frame to the ground. Then, swing the
brush head assembly to the left. Measure from
each end of the brush frame to the ground.

« if all 4 measurements are the same, the brush
head assembly is level.

« [f the measurements are not equal, refer to
figures 19 and 20 for adjustments.

Repeat step 6 until the brush head assembly is
level.

16

figure 17

Leveling Screws

figure 18

To correct this leveling problem, turn leveling
bolts out (to the left).

figure 19

To correct this leveling problem, turn leveling
bolts in (to the right).

figure 20

51-3000, 5/98



Brush Pattern

A properly adjusted brush offers the best sweeper per-
formance. To check brush pattern:

1. Move the sweeper to a dusty, flat surface.

2. Set the prime mover's parking brake and leave the
engine running. Swept Area

3. Start the sweeper at a slow speed; then, lower it so
bristle tips touch the ground. Run the sweeper in a
stationary position for 10-30 seconds.

(51-76 mm)

4. Raise the sweeper and back away; switch off the

sweeper and engine and remove the key. The brush figure 21

pattern left in the dust should be 2-3 in. (51-76 mm)

wide, running the length of the brush. Compare the Spring-Chain

swept area with figure 21. Assembly “\ Brush Head

Upright
5. Adjust the brush pattern as necessary.

a. Raisethe brush head assembly with the electric
lift systemn, optional hydraulic lift system or manu-
ally.

WARNING — Avoid serious injury or death. Do not Drive Assembly
allow anyone to go near or touch the Upright
brush head assembly while the
sweeper is running. Aiways stop the
sweeper, shut off the prime mover
engine and remove the key first.

Transport Chain

figure 22

b. Adjust the spring-chain assembily (figure 22).

« If the pattern is foo wide, decrease the humber of
links between the uprights.

« If the pattern is too narrow, increase the number of
links between the uprights.

Transport Chain

The transport chain supports the weight of the brush
head assembly during transport between work sites.

To adjust the transport chain for use between work sites:

1. Raise the sweeper.
2. Tighten the transport chain (figure 22).

3. Lower the sweeper so the transport chain supports
the weight of the sweeper.

51-3000, 5/98 17




Before Each Use

Perform daily maintenance as indicated in Mainte-
nance: Schedule.

Run the prime mover and sweeper at a slow idle.
Check for lcose hardware or other problems and make
corrections, if necessary, before using the sweeper.

WARNING — Avoid serious injury. Check for objects
that could harm the operator or oth-
ers if thrown by the sweeper. Remove
these items before sweeping.

Observe wind direction. Sweeping with the wind
makes sweeping more effective and helps keep debris
off the operator. :

Directing Debris
Direct debris by angling the brush head in that direction.
The terms swing and angle are used interchangeably.

Manual Angle Kit with Tube Links

1. Remove the lock pin from links.

2. Position the brush head at the desired angle,
aligning holes in the inner and outer link.

3. Inseriand close the lock pin.

Manual Angle Kit with T-Pin

1. Pull up on the T-pin.

2. Position the brush head at the desired angle.
3. Allow the pin fo spring back into place.
Optignal Hydraulic Angle Kit

1. Start the prime mover.

2. Position the brush head at the desired angie by
using the valve control for swing function.

18

Sweeping
To sweep:
1. Manual angle kit only — Swing the brush head

assembly the direction that you want to direct
debris.

2. Start the prime mover at idle.
3. Engagethe PTO.
4. Hydraulic angle kit only — Swing the brush head

assembly the direction that you want to direct
debris.

5. Lower the brush to the ground.

6. Increase prime mover engine rpms to sweeping
speed.

IMPORTANT — Avoid damage to the prime mover
PTO. Do not run the engine at speeds
which make the PTO run faster than
the recommended speed marked on
the prime mover's tachometer.

7. Travel forward at 5 mph (8 kph) or less.

At the end of a run: slow engine and travel speeds,
disengage the brush, raise the brush head assem-
bly and then make the turn.

IMPORTANT — Avoid sweeper damage. When ap-
proaching obstacles, like utility poles
or fire hydrants, slow engine and travel
speeds to avoid hitting these hazards.

51-3000, 5/98



Operating Tips
IMPORTANT — Awvoid sweeper damage. Do not ram

into piles. Use a dozer blade for this
type of job.

Brush, Engine & Travel Speeds

Vary brush, engine and travel speeds to match sweep-
ing conditions. :

Large Areas

When sweeping a large area, such as a parking lot,

make a path down the middle and sweep to both sides.

This reduces the amount of debris that the sweeper
must sweep in the next pass.

Snow

Fast brush speeds and slow travel speeds are needed
to sweep snow effectively. Start at 3/4 throftle and the
lowest gear of the prime mover. For wet and/or deep
snow, increase to almost full throttle. This helps keep
snow from packing up inside the brush hood.

In deep snow you may need to make multiple passes
to get down to a clean surface.

To keep snow from blowing back onto a swept area,
always sweep so the wind is at your back or so it
follows the brush angle.

Dirt & Gravel

To keep dust at a minimum, plan sweeping for days
when it is overcast and humid or after it has rained.
Also, sweep s0 the wind blows at your back or in the
direction the brush head is angled.

Low brush speeds and moderate travel speeds work
best for cleaning debris from hard surfaces. Brush
speeds that are too fast tend to raise dust because of
the aggressive sweeper action.

To sweep gravel, use just enough brush speed to “roll”
the gravel, not throw it.

51-3000, 5/98

Heavy Debris

Travel slowly — less than 5 mph (8 kph}.

Sweep a path less than the full width of the sweeper.
Increase engine speed if debris becomes very heavy.
Thatch

Low brush speeds and low prime mover speeds do the
best thatching job.

To prevent the brush from pulling itself into the ground,
adjust the spring-chain assembly so the bristle tips
barely touch the grass.

If the brush pulls into the grass and stalls while
sweeping, use the lift to raise the brush. Do not
increase throttle to override a stall out.

Use a combination of brush speeds and ground
speeds that rolls up a neat windrow.

To keep thatch from blowing back onto a swept area,
sweep with the wind at your back or in the direction the
brush is angled.

19



Brushes

IMPORTANT — Do not store the sweeper with weight
on the brush. Weight will deform the
bristles, destroying the sweeping
effectiveness. To avoid this problem,
place the sweeper on blocks or use
optional stands.

Do not store polypropylene brushes in
direct sunlight. The material can
deteriorate and crumble before the
bristles are worn out.

Keep polypropylene brush material
away from intense heat or flame.

20 51-3000, 5/98




Mainienance

Maintenance Record

Use this log to record maintenance performed on the sweeper.

Date Maintenance Performed Comments
Procedure Performed By

51-3000, 5/98 21




Maintenance

Schedule
Part Schedule
Daily Every Every When
8 Hours 40 Hours | Necessary

Brush Head Assembly — Check brush pattern; adjust as
necessary. (See Adjustments: Brush Height.) Level brush
head. (See Adjustments: Leveling.)

v

Drive Chain — Lubricate with oil or chain fubricant.

Drive Shaft — Lubricate universal joinis with high-quality
grease. Tighten universal joini set screws.

Electric Lift System — Inspect wires. Apply silicon spray
to connections.

Gearbox — Check oil level; fill with SAE 80-90 weight oil.
inspect for oil leaks. Check end play in shaits. Clean shafts
and vent plugs.

Hardware — Check for and tighten loose hardware.

Hydraulic Lift Option — Inspect hydraulic hoses and
connections. Replace damaged or worn parts.

Mounting Assembly — Lubricate with high-quality grease.

S

Safety Signs — Clean to keep instructions readable.

Swing Plate — Lubricate with high-quality grease.

Tractor Air Cleaner — Clean or replace following instruc-
tions in tractor owner's manual.

V-Belt — Check tension. Replace any worn belts.

22

51-3000, 5/98



Maintenance

General

For best performance, regularly maintain your
sweeper. Carefully follow the schedule on page 20 and
other recommendations listed in this manual.

Lubricating Constant Velocity (CV) Drive Shaft

Lubricate with high-quality grease before starting work
and after every 8 operating hours.

Clean and grease the drive shaft before each period of
.non-use.

To prevent freezing in winter, grease the shield tubes.

Lubricating Gearbox

After the first 100 operating hours, drain the oil and
flush the gearbox with an approved, nonflammable,
nontoxic solvent. Refili with oil.

Following the first oil change, change oil after every
2,500 operating hours or 6 months, whichever comes
first.

51-3000, 5/98

Replacing Safety Signs & Labels
For the safety of operators and others:

» Replace any missing or damaged labels before
operating the sweeper.

+ Replace any labels removed or damaged during
sweeper repairs.

- Keep all safety labels clean and easily
readable.Contact SWEEPSTER for replacement
safety signs and labels. Part numbers and
locations are found on page 8.

To replace a safety sign or label:

1. Clean and dry the area where the label will be
applied.

2. Peel the backing from the safety label.
3. Apply the label to the surface.
4. Rub lightly to smooth away any air bubbles or

wrinkles and to adhere the label corners and
edges.

23



Maintenance

Replacing Brush Sections

1. Remove the front bolt from inside the right-hand
side of the brush frame, This allows you to remove
the shield and right mounting bracket (figure 23).

2. Remove the rear screw from the right-hand side of

the brush frame. Front Bolt s

3. Remove the 2 bolts from inside the lefi-hand side
of the brush frame (figure 24).

4. Pull the brush out of the brush frame. figure 23
5. ‘Stand the brush on end and rest it on blocks.

6. Loosen screws on the retainer plate and take off
the retainer halves (figure 25).

7. Remove old sections from the core.
8. Install new sections by doing the following.

a. Numberthetubesonthecoreas 1,2, and 3
(figure 26). ‘

b. Slide the first section onto the core with the
drive pins on both sides of tube 1. Make sure
that drive pins (figure 27) face up.

NOTE — When using 1/2 poly-1/2 wire sections, place
a poly section first and last on the core to
prevent damage to the hood, driveline and
frame.

figure 24

¢. Place the second section on the core with
drive pins on both sides of tube 2. Be sure
drive pins face down.

d. Slide the third section onto the core with drive
pins around tube 3. Be sure drive pins face up.

e. Slide sections on until the core is full, making

sure to alternate the tubes used and the
direction of the drive pins.

24 51-3000, 5/98



Maintenance

51-3000, &5/98

figure 25

figure 27

figure 26

10.
11.

12

13.

14.

15.

16.

Place the retainer halves on the brush and reinstall
the screws.

Position the brush in front of the brush hood.
Reinstall the drive chain on the core sprocket.
Slide the brush into the lefi-hand side of the brush
frame. Reinstali the hardware but do not tighten
completely.

Slide the right-hand side of the brush info the
brush frame. Reintall the rear hardware but do not
tighten.

Replace the shield and reinstall the front bolt.

Tighten the hardware on the lefi-hand side.

Puil the drive chain tight; then, tighten the hardware
on the right-hand side.

25



Troubleshooting

Brush Head Assembly

Problem

Possible Causes

Possible Remedies

Brush rotates wrong direction

Gearboxes with 3 shafts — gearbox
flipped

Remove gearbox, switch breather
cap and plug, and remount gearbox

Gearboxes with 2 shafts — incorrect
gearbox

Contact SWEEPSTER for replace-
ment

Brush head assembly “bounces
when sweeping

Brush pattern needs adjustment

Adjust; see Adjustments: Brush
Pattern

Ground speed too fast and/or
brush speed too slow

Find correct combination of ground
and brush speeds

Core is bent

Replace core

Brush wears unevenly

Brush head assembly is not ievel

Level brush head; see Adjust-
ments: Leveling

Brush wears very quickly

Brush pattern not adjusted cor-
rectly

Adjust brush patiern; see Adjust-
ments; Brush Pattern

Brush speeds too high

Use slower brush speeds

Drive chain falls off repeatedly

Core not riding on sprocket

Align core

Not enough tension on chain

Slide core forward

Gearbox

Problem

Possible Causes

Possible Remedies

Gearbox does not turn

Broken shait or gear

Do no open a gearbox still
under warranty; contact
SWEEPSTER for replacement
parts

Cil leaking from pinion housing,
caps, cap screws or pipe plugs

Loose hardware

Retighten hardware or remove and
coat with Loctite® before tightening;
if necessary, replace gaskets

High internal operating temperature
(above 200° F [93.33° C))

Damaged bearings

Replace bearings

Qil level too low

Add oll

Excessive end play in shafts (.005
in. [1.3 mm] or more) when cou-
plings are removed

Worn bearings

Remove gaskets between caps
and gear case; replace if neces-
sary

Excessive backlash

Worn gears

Adjust gears; replace, if necessary

26

51-3000, 5/¢8



Troubleshooting

Constant Velocity (CV) Drive Shaft

Problem

Possible Causes

Possible Remedies

End and/or inboard yoke ears
spread

Drive shaft too long

Adijust drive shaft length; replace
parts

Axial forces too high — running
above recommended rpm

Clean and grease profile ubes;
replace parts; replace both tubes,
if necessary

End yoke ears have pressure
marks

Excessive bend angle when shaft
rotates

Avoid running brush in raised
position; switch off tractor PTO
during cornering ar when lifting the
brush head; replace parts

End yoke bearing caps blued

insufficient lubrication

Follow lubrication instructions; see
Maintenance: Lubricating CV Drive
Shaft; replace parts

inboard yoke ears have pres-
sure marks

Excessive bend anglie when shaft
rotates

Avoid running brush in raised
position; switch off tractor PTO
during cornering or when lifting the
brush head; replace parts

Drive shaft too long

Adjust drive shaft length

Inboard yoke bearing caps blued

Insufficient lubrication

Follow lubrication instructions;
replace parts

Shield tube deformed and split
on 1 side

Shield tube too short or no overlap
at all when drive shaft is extended

Adjust shield tube length; replace
parts

Shield tubes damaged

Shields contact components on
tractor and/or sweeper

-Allow more clearance; replace

parts

Shield cone destroyed

Shield cone contacts components
on tractor and/or sweeper

Allow more clearance; replace
parts

Telescoping sections distorted

Overload caused by high starting
and peak torques or blocking

Engage and disengage atidle;
replace parts

Lift System

Problem

Possible Causes

Possible Remedies

Electric lift does not lift

Disconnected wires

Check and connect wires

Switch failure

Replace switch; replace actuator, if
necessary

Hydraulic lift does not lift

Disconnected hoses

Check and connect hoses

Hydraulic pump failure

Contact dealer for service

51-3000, 5/98

27



Brush Head Assembly

ltem Part Qty Description fem Part Qty Description

1. 01-0001C 1 Set, Section, 24, Poly, Convoluted,4 23. 07-3654 13 Nut, Hex, 3/8-16
01-0005C 1 Set, Section, 24, Wire, Convoluted, 4 24. 07-369% 2 Bolt, Carriage, 3/8-16 x 3/4
01-0013C 1 Set, Section, 24, Combination, Convoluted, 4 25, 07-3708 2 Bolt, Camiags, 1/2-13 x 1-1/2
01-0017C 1 Set, Section, 24, Poly, Convoluted, 5 26. 08-0003 2 Flange, Bearing, PBS, Oniy
01-0018C 1 Set, Section, 24, Wire, Convoluted, 5 27. 08-0005 2 Flange, Bearing, 2 Hole
01-0019C 1  8et, Section, 24, Combination, Convoluted, 5 28. 080006 2 Bearing, 1 Round, with Collar, Only
01-0537C 1 Set, Section, 24, Poly, Convoluted, 6 29. 0B-0034 1 Bearing, 7/8 Hex, with Hole
01-0538C 1 Set, Section, 24, Wire, Convolutad, 6 30. 08-0037 1 Bearing, 7/8 Hex, without Hub
01-0539C 1 Set, Section, 24, Combination, Convoiuted, & 31. 11-1804 1 Plate, Retainer, Saction, Set

2. 010550 1 Core 4 32. 11-3725-37 1 Shaft, Hex, 7/8 x 5, without Hote
01-0208 1 Core,5 33. 11-9604 1 Plate, Mounting, Shield, Brush Head
01-0840 1 Core, 6 34. 119605 1 Shield, Drive, Core, Front

3. 06-0238 1t Sprocket, 50B 12 x 7/8 Hex 35. 11-2638-1 1 Shield, Drive, Core, Rear

4. 06-0275 1 Chain, #50, 88 Links, with Master 36. 11-9811 1 Shield, Brush, Side, Right

5. 070156 2 Washer, Flat, 1/2 , 37. 13-0011-1 1 Frame, Brush, 4, 1 Way

6. 07-0209 1 Clip, Haifpin, 16 gauge x 1-3/8 13-00611-2 1 Frame, Brush, 5, 1 Way

7 07-0239 1 Pin, Spring, Lock, 3/16 x 1-1/4 13-0011-3 1 Frame, Brush, 6, 1 Way

8. 070240 2 Nut, Lock, Stamped, 5/16 x 18, Timmerman © 11-8972-1 1 Frame, Brush, 4, 2 Way

9. 07-0002 1 Screw, Set, Gr2, 5/16-18 x 5/16 11-8972-2 1 Frame, Brush, 5, 2 Way

10.  07-1709 1 Pin, Clevis, 1/4 x 4-1/2 11-8872-3 1 Frame, Brush, 6, 2 Way

11, 07-1716 10 Bolt, Carriage, 3/8-16 x 1 38. 13-35858 1 Hood, 4

12. 071717 1 Bol, Carriage, 3/8-16 x 1-1/4 13-3560 1 Hood, 5

13. 07-1718 13 Washer, Lock, Split, 3/8 13-3563 1 Hood, 6

14. (71762 2 Washer, Lock, Split, 1/2 39. 13-8936 2 Plate, Shipping, Stand

15, 07-1764 2 Nut, Hex, 1/2-13 40. 50-0004 1 Label, Plate, Serial Number

16, 07-1973 2 Screw, Cap, 5/16-18 x 1-1/4 41. 50-0014-1 1 Label, Caution, Read Manual, General

17. 073112 2 Fitling, Zerk, 1/4-28 C Safety

18, 07-3273 8 Washer, Lock, Split, 516 42, 50-0014-2 1 Label, Warning, Running Sweeper & Engine

19. 07-3278 8 Nut, Hex, 5/16-18 43. 500721 3 Label,Warning Crush Hazard -

20. 07-3279 7 Washer, Flat, 3/8 44, 500115 1 Label, Danger, Rotating Driveline

21, 07-3438 8 Boi, Carriage, 5/16-18 x 1 45. 50-0184 2 Label, Small, White; SWEEPSTER

22. 07-3624 4 Tack, Metal 46. 50-0185 1 Label, Medium, White, Logo

28 ‘ 51-3000, 3/01



Brush Head Assembly

52.0340

51-3000, 5/98 29



Drive Assemblies, 1-Way

Assemblies 11-1727 & 11-1728

10

b

13 ——

ftem Part Qty Description

1. 11-3001 1 Frame, Drive, 1-Way

2. 050003 1. Gearbox, Right-Hand, 7/8 Round-7/8 Round (11-1727)
050004 1 Gearbox, Left-Hand, 3/4 Round-3/4Round (11-1728)

3. 051076 1 U-Joint, H7, Rectangular-3/4 Round

4, 111684 1 Arm, Lift

5. 07-0196 2 Pin, Clevis, 1/2x2

7. 11-7289 1 Cable, 3/16x 32

8. 070214 2 Clamp, Cable, 3/16

9. (071660 1 Actuator, 450 b

10. 11-181C 1 Wire Harness

11, 070237 2 Spring, Tension, 1-13/32x 6

12, 11-1631 1 Shield, 1-Way

13. 11-1585 1 Shaft, Rectangular, 9

14, 05-0655 1 U-Joint, H7, Hex-Rectangular

15. (7-0314 2 Chain, 3/16, 15 Links

30 51-3000, 5/98




Drive Assemblies, 1-Way

Assemblies 11-17224 & 11-17229

ltem Part

—_

05-1113
05-1114
11-92186
13-2823
11-9214
11-9215
05-0926
11-1685
05-0655
07-0237
0. 07-0387

L OENO O R ®N

51-3000, 5/98

Qty Description

[OC T L& S ST S P G

Gearbox, 1:1, Left-Hand (11-17229)
Gearbox, 1:1, Right-Hand (11-17224)
Frame, Drive, 1-Way

Shield, Drive, Extension, 1-Way
Shield, Drive, Input

Shield, Drive, Output

U-Joint, H7, Rectanguiar—1 Round
Shaft, Rectangular, 9

U-Joint, H7, Hex-Rectangular
Spring, Tension, 1-13/32 x 6

Chain, 3/16, 26 Links

31




Drive Assemblies, 1-Way

em Part Qiy Description

1. 050656 1 U-Joint, H7, Rectangular—7/8 Round, 3/16 Keyway
2. 050763 1 Fitting, Zetk, 1/4-28

3. 051145 1 Gearbox, 3:1, T-Style, 3-Shaft, Left-Hand/Right-Hand
4, 07-0156 1 Washer, Flat, 1/2

5 07-0198 3 Pin, Clevis, 1/2x2

6. 070209 1 Clip, Hairpin, 16 gauge x 1-3/8

7. 070210 3 Clip, Hairpin, 14 gauge x 1-3/4

8. 070214 4 Clamp, Cable, 3/16

9. 070237 2 Spring, Tension, 1-13/32 x 8

10. 07-0387 2 Chain, 3/16, 26 Links

11, 07-0677 1 Key 3/16x1-1/4

12. 07-1660 1 Acuator, 450 b

13. 07-1709 1 Pin, Clevis, 1/4 x 4-1/2

14, 07-1714 3 Screw, Cap, 5/16-18x 1

15. 071718 3 Washer, Lock, Split, 3/8

16. 07-1730 2 Bolt, Carriage, 3/8-16 x 1-1/2

17. 07-i762 1 Washer, Lock, Split, 1/2

18. 07-1764 1 Nut, Hex, 1/2-13

19. 07-1882 1 Screw, Set, 3/8-16 x 5/8, Cup Point
20. 07-3272 1 Nut, Hex, Jam, 3/8-16

21, 073273 5 Washer, Lack, Split, 5/16

22, 07-3275 5 Washer, Flat, 5/16

23. 07-3432 2 Screw, Cap, 1/4-20x 3/4

24, (07-3436 2 Screw, Cap, 5/16-18x 3/4

25. 07-3654 3 Nut, Hex, 3/8-16

26. 073655 1 Screw, Cap, 3/8-16x1-1/2

27. 07-3674 1 Screw, Cap, 1/2-13x2-3/4

28. 074032 2 Washer, Flat, 1/4

29. 074038 2 Washer, Lock, Split, 1/4

30. 074039 2 Nut, Hex, 1/4-20

31. 11-1631 1 Shield, Drive, 1-Way

32, 11-1684 1 Arm, Lift, 11, Pivot Hole, 21/32
33. 11-1810 1 Wire Harness

34. 111945 1 Tube, Round, 5/8 x 16 gauge x 1-3/4
35, 11-3001 1 Frame, Drive, 1-Way

36. 11-3257 1 Shield, Drive, 1-Way

37. 11-7280 1 Cable, 3/16x 32

38. 13-0518 1 Key, 3/16x1

39. 50-0115 1 Label, Danger, Rotating Driveline
40, 500184 1 Label, Small, White, Logo

41, 50-0249 1 Label, Plate, Part Number/Date

32 51-3000, 5/98




Drive Assemblies, 1-Way

Assembly 11-17142

52-0873

51-3000, 5/98 33




Drive Assemblies, 1-Way

ltem Part Qty Description

1. 03-001f 2 Hose, 1/4 x 36, 1 Wire, 1/4 MP

2. 030898 2 Fitting, Adapter, HR, 9/16 MOR-1/4 FP
3. 031063 2 Fitting, Elbow, HF, 45, 1/4 MP-1/4 FPS
4. 03-1851 1 Cylinder, 1-3/4 x4x 9, 9/16 O-Ring

5. 050656 1 U-Joint, H7, Rectangular—7/8 Round, 3/16 Keyway
6. 050763 1 Fitting, Zerk, 1/4-28

7. 051145 1 Gearbox, 3:1, T-Style, 3-Shaft, Left-Hand/Right-Hand
8. 07-0209 1 Clip, Hairpin, 16 gauge x 1-3/8

9. 07-0237 2 Spring, Tension, 1-13/32x 6

10. 07-0387 3 Chain, 3/16, 26 Links

11, 07-1708 1 Pin, Clevis, 1/4 x 4-1/2

12. 07-1714 3 Screw, Cap, 5/16-18x 1

13. 071718 3 Washer, Lock, Splii, 3/8

14, (07-1730 2 Bolt, Carriage, 3/8-16 x 1-1/2

15. 071732 2 Shackle, Chain, 1/4, with Screw Pin
16. 07-1882 1 Screw, Set, 3/8-16 x 5/8, Cup Point
17. 07-3272 1 Nut, Hex, Jam, 3/8-16

18. 07-3273 5 Washer, Lock, Split, 5116

19. 07-3275 5 Washer, Flat, 5/16

20. 07-3432 2 Screw, Cap, 1/4-20 x 3/4

21, 07-3436 2 Screw, Cap, 5/16-18x 3/4

22, 073654 3 Nut, Hex 3/8-16

23. 073655 1 Screw, Cap, 3/8-16x1-1/2

24, (07-4032 2 Washer, Flat, 1/4

25. 07-4038 2 Washer, Lock, Split, 1/4

26. 07-4039 2 Nui, Hex, 1/4-20

27. 11-1631 1 Shield, Drive, 1-Way

28. 11-3001 1 Frame, Drive, 1-Way

29. 11-3257 1 Shield, Drive, 1-Way

30. 130518 2 Key, 3/16x1

31. 50-0115 1 Label, Danger, Rotating Driveline

32. 50-0184 1 Label, Small, White, Logo

33. 50-0249 1 Label, Plate, Part Number/Date

34 51-3000, 5/98



52-0671

51-3000, 5/98

Drive Assemblies, 1-Way

Assembly 11-17390

35




Drive Assemblies, 1-Way

ltem Part Qty Description

1. 05-0926 1 U-Joint, H7, Rectangutar—1 Round
2, 051112 1 Gearbox, 3.1, Left-Hand

3. 070209 1 Clip, Hairpin, 16 gauge x 1-3/8

4. 070223 1 Fitting, Zerk, Straight, NPT

5. 070237 2 Spring, Tension, 1-13/32x6

6. 07-0387 2 Chain, 3/16, 26 Links

7. 071709 1 Pin, Clevis, 1/4x 4-1/2

8. 071714 3 Screw, Cap, 5116-18x1

8. 071718 3 Washer, Lock, Split, 3/8

10. 07-1730 2 Boli, Carriage, 3/8-16 x 1-1/2

11. 071759 1 Chain, 3/16, 36 Links

12. 07-1882 3 Screw, Set, 3/8-16 x 5/8, Cup Point
13. 07-3272 3 Nut, Hex, Jam, 3/8-16

14, 07-3273 5 Washer, Lock, Split, 5/16

15, 07-3275 5 Washer, Flat, 5118

16. 07-3432 2 Screw, Cap, 1/4-20x 3/4

17. 07-3436 2 Screw, Cap, 5/16-18x 3/4

18. 07-3654 3 Nut,Hex, 3/8-16

19. 07-3655 1 Screw, Cap, 3/8-16x1-1/2

20. 07-4032 2 Washer, Flat, 1/4

21. 074038 2 Washer, Lock, Split, 1/4

22, 07-4039 2 Nut, Hex, 1/4-20

23, 11-1631 1 Shield, Drive, 1-Way

24, 11-3001 1 Frame, Drive, 1-Way

25. 11-3257 1 Shield, Drive, 1-Way

26. 116526 1 Key 1/4x1

27. 50-0115 1 Label, Danger, Rotating Driveline
28, 50-0184 1 Label, Small, White, Logo

29. 50-0249 1 Label, Plate, Part Number/Date

36 51-3000, 5/98




= - 5
: e
- —
M % m by
= I~ Ns! # %
~
i No) a d 8 _ .\V\u@.
- - S W\ e A
5 R Y
% | SRV -
b 4 . A 5 % AAS
y B B 4/ 3 /ﬁ/%.//‘% \va & /l
© (E—a{e 0 3 —_ / z ,1@&3
Fil = /. ’\’,
..WP j \ g ' : et ,\%\v _,ﬂ.,.f.,.,, «\q o
e ™~ "
= au —
<}
w0
(/4]
<L
<]
=
=
(]
o0
i
g
5

F900-25



Drive Assemblies, 2-Way

ltem Part Qty Description

1. 050655 1 U-Joint, H7, Hex-Rectangular
2. 050668 1 Gearbox, 4:1, Right-Hand (11-17100)
05-0669 1 Gearbox, 4:1, Left-Hand (11-17101)
3. 051075 1 U-Joint, H7, Rectangular-3/4 Round,
4.  07-0066 1 Screw, Cap, 5B8-11x2
5 070108 1 Bolt, Carriage, 3/8 x 3/4
6. 07-0196 1 Pin,Clevis, 1/2x2
7. 070201 1 Pin, Clevis, 58x2
8. 070210 3 Clip, Hairpin, 14 gauge x 1-3/4
9. 070214 4 Clamp, Cable, 3/16
10. 070223 1 Fifting, Zerk, Straight, 1/8 NPT
11, 070237 2 Spring, Tension, 1-13/32 x 6
12, 070387 2 Chain, 318, 26 Links
13. 07-0557 2 Bushing, 17/32 x 13/32, Plastic
14. 07-0677 2 Key 3/16x1-1/4
15, 07-1294 1 Nut, Hex, 5/8-11
i6. 071860 1 Actuator, 450 b
17. 07-1714 & Screw, Cap, 5/16-18 x 1
18. 07-1718 3 Washer, Lock, Split, 3/8
19. 07-1730 2 Bolt, Carriage, 3/8-16 x 1-1/2
20. 07-1872 1 Washer, Lock, Split, 5/8
21, 07-1882 3 Screw, Set, 3/8-16 x 5/8, Cup Point
22, 07-3272 3 Nut,Hex, Jam, 3/8-16
23. 07-3273 9 Washer, Lock, Spiit, 516
24, 07-3279 3 Washer, Flat, 3/8
25, 07-3275 9 Washer, Flat, 5/16
26. 07-3436 3 Screw, Cap, 5M16-18x3/4
27. 07-3654 3 Nut, Hex, 3/8-16
28. 0743655 1 Screw, Cap, 3/8-16 x1-1/2
29. 07-4036 3 Nut, Hex, Nylock, 3/8-16
30. 11-1595 1 Shafi, Rectangular, 18
31, 11-1810 1 Wire Harness
32. 112460 1 Shield, U-Joint
33. 112461 1 Frame, Swing
34. 11-3804 1 Stop, Gearbox
35, 11-7288 1 Cable, 3/16x32
36. 11-7479 1 Bushing, 1 x5/8 x 7/16
37. 11-7751 1 Shield, Drive, 2-Way
38. 13-0080 1 Shield, Stacked Gearbox
13-0091 1 Shield, 2-Way
38. 130848 1 Plate, Swing, 2-Way, 3/8, for Stacked Gearbox
40. 13-4420 1 Hinge, 3-1/2 x 3, 1/4 diameter Pin, with Slois
41, 50-0115 2 Label, Danger, Rotating Driveline
42, 50-0236 1 Label, Gearbox
43. 50-0249 1 Label, Plate, Part Number/Date

38 51-3000, 3/01



Drive Assemblies, 2-Way

Assemblies 1117100 & 11-17101

989025

39

51-3000, 5/98



Drive Assemblies, 2-Way

Assemblies 11-17102 & 11-17103

ltem Part

11-2461
13-0848
05-0733
11-2460
(5-0668
05-0669
07-0201
11-7479
11-3804
07-0557
11-7751
13-0090
13-0081
05-0655
11-1585
07-0210
07-0237
07-0387

Qty Description

1
1
1
1
1
1
1
1
i
2
1
1
1
1
1
1
2
2

Frame, Swing

Plate, Swing,2-Way, 3/8

U-Joint, H3, Rectangular-Round, 3/4, Long Slip
Shield, U-Joint, 2-Way

Gearbox, Double, 4:1, Right-Hand (11-17102)
Gearbox, Double, 4:1, Left-Hand (11-17103)
Pin, Clevis, 5/8 x 2

Bushing, 1 x5/8 x 7116

Stop, Gearbox

Bushing, 17 x 13, Plastic

Shield, Drive, 2-Way

Shield, Stacked Box

Shield, 2-Way

U-Joint, H7, Hex—Rectangular

Shaft, Rectangular, 18

Clip, Hairpin, 14 gauge x 1-3/4

Spring, Tension, 1-13/32 x 6

Chain, 3/16, 26 Links

51-3000, 5/98




Drive Assemblies, 2-Way

Assemblies 11-17333 & 11-17334

ltem Part Qty Description

1. 132200 1 Frams, Swing

2. 051112 1 Gearbox, 3:1, Left-Hand

3. 11-6493 1 Shield, Gearbox

4. 132204 1 Handle, Stop

5. 07-0208 1 Pin, Spring, Lock, 3/16 x 2-1/4

6. 07-0318A 1 Spring, Hitch, Quick

7. 071374 1 Washer, 625 x 1

8. 0v-0887 2 Chain, 3/16, 26 Links

9. 070237 2 Spring, Tension, 1-13/32 x 6

10. 11-9968 1 Plate, Swing, 3:1, CV

11. 11-7478 1 Bushing, 1 x 5/8 x 7/16

12, 05-0983-1 1 Shaft, Telescoping, CV, 1 Round-7/8 Hex Qutput,
38-1/4 Extended

13. 07-1279 2 Screw, Set, 3/8-16 x 3/4

i4. 071759 1 Chain, 3/18, 36 Links

51-3000, 3/01 41




Drive Assemblies, 2-Way

ltem Part Qty Description

1. 05-0983-1 1 Shaft, Telescoping, CV, 1 Round-7/8 Hex, Qutput, 38-1/4 Extended
2. 051112 1 Gearbox, 3:1, Left-Hand

3. 07-3436 4 Screw, Cap, 5/16-18 x 3/4

4. 071714 4 Screw, Cap, 5116-18 x 1

5 072116 1 Screw, Cap, 3/8-16 x1-1/4

6. 070066 1 Screw, Cap, 5/8-11x2

7. 073275 8 Washer, Flat, 5116

8. 073273 8 Washer, Lock, Split, 5116

9, 07-1872 1 Washer, Lock, Split, 5/8

10, 071294 1 Nut, Hex, 5/8-11

1. 07-3272 4 Nut, Hex, Jam, 3/8-16

12. 07-0209 1 Clip, Hairpin, 16 gauge x 1-3/8
13, 07-0237 2 Spring, Tension, 1-13/32 x 6
14, 07-0387 2 Chain, 3/16, 26 Links

15. 07-1279 4 Screw, Set, 3/8-16 x 3/4

16. 07-1709 1 Pin, Clevis, 1/4 x 4-1/2

17. 071718 3 Washer, Lock, Split, 3/8

18. 073854 3 Nut, Hex, 3/8-16

19. 071730 2 Bolt, Carriage, 3/8-16 x 1-1/2
20. 07-1759 1 Chain, 3/16, 36 Links

21, 11-4371 1 Kit, Manual Angle, 24

22, 11-6493 1 Shield, Gearbox

23, 116526 2 Key 1/4x1

24, 117478 1 Bushing, 1 x5/8 x 7/16

25 13-4206 1 Plate, Swing, Top Pin

26. 134465 1 Frame, Swing, 3:1, CV

27. 50-0115 1 Label, Danger, Rotating Driveline
28. 50-0147 1 Label, Frequency of Lubrication, CV Shafts
29, 50-0236 1 Label, Gearbox

30. 50-0249 1 Label, Plate, Part Number/Date
31. 500591 1 Label, Caution, No Step

36. 07-3279 3 Washer, Flat, 3/8

42 51-3000, 3/01




Drive Assemblies, 2-Way

Assemblies 11-17177 & 11-17182

51-3000, 4/01 . 43




Drive Assembilies, 2-Way

ltem Part Qty Description

1. 05-0883-1 1 Shaft, Telescoping, CV, 1 Round, 7/8 Hex, Output, 38-1/4 Extended

2. 051113 1 Gearbox, 1:1, Left Hand (11-17371)
05-1114 1 Gearbox, 1:1, Right Hand (11-17372)

3. 070018 4 Screw, Cap, 3/8-16 x 1

4, 07-0066 1 Screw, Cap, 5/8-11x2

5. 07-0203 1 Pin, Spring, Lock, 3/16 x 2-1/4

6. 07-0209 1 Clip, Hairpin, 16 gauge x 1-3/8

7. 07-0237 2 Spring, Tension, 1-13/32 x 6

8. 07-0319A 1 Spring, Hiich, Quick

9. 07-0387 2 Chain, 3/186, 26 Links

10,  07-1294 1 Nut, Hex, 5/8-11

11, 07-1374 1 Washer, .625x 1

12. 07-1709 1 Pin, Clevis, 1/4 x 4-172

13. 071718 & Washer, Lock, Split, 3/8

14, 071730 2 Bolt, Carriage, 3/8-16 x 1-1/2

15. 07-1759 1 Chain, 3/16, 36 Links

16. 07-1872 1 Washer, Lock, Split, 5/8

17. 07-3279 6 Washer, Flat, 3/8

i8. 07-3654 3 Nut, Hex, 3/8-16

19. 07-0041 1 Screw, Cap, 3/8-16x 1-1/2

20. 070023 2 Screw, Cap, 3/8x3/4

21. 116526 2 Key, 1/4x1

22. 11-747¢ 1 Bushing, 1x5/8x7/16

23. 117622 1 Handle, Stop, Hustler, CV

24. 11-9968 1 Plate, Swing, CTM, CV

25. 133310 1 Frame, Mounting, 1:1

26. 13-3388 1 Shield, Frame

27. 50-0115 1 Label, Danger, Rotating Driveling

28. 50-0184 1 Label, Small, White, Logo

29. 50-0249 1 Label, Plate, Part Number/Date

Not Shown

50-0236 1 Label, Gearbox

44 51-3000, 5/98




Drive Assemblies, 2-Way

Assemblies 11-17371 & 11-17372

52-0682

51-3000, 5/98 45




Drive Assemblies, 2-Way

ltem Part Qty Description

1. 051114 1 Gearbox, 1:1, Right-Hand

2. 050983 1 Shaft, Telescoping, GV, 1 Round-7/8 Hex, Output, 42-1/4 Extended
3. 074052 2 Screw, Cap, 3/8x 3/4

4, 07-0018 4 Screw, Cap, 3/8-16x 1

5. 072116 1 Screw, Cap, 3/8-16x1-1/4

6. 07-0066 1 Screw, Cap, 5/8-11x2

7. 07-3279 6 Washer, Flat, 3/8

8. 071718 3 Washer, Lock, Split, 3/8

9. 07-1872 1 Washer, Lock, Split, 5/8

10. 071294 1 Nut, Hex, 5/8-11

1§, 07-0208 1 Clip, Hairpin, 16 gauge x 1-3/8
12. 07-0237 2 Spring, Tension, 1-13/32x 6
13. (07-0387 2 Chain, 3/16, 26 Links

14, 07-1709 1 Pin, Clevis, 1/4 x 4-1/2

16. 07-3654 3 Nut, Hex, 3/8-16

17. 07-1717 2 Bolt, Carriage, 3/8-16 x 1-1/4
18. 071759 1 Chain, 3116, 36 Links

19, 115819 1 Kit, Manual Angle, 24

20. 11-6526 2 Key 1/M4x1

21. 11-7479 1 Bushing, 1x5/8 x7/16

22. 117949 1 Shield, CV

23. 13-1448 1 Frame, Swing

24, 13-4206 1 Plate, Swing, Top Fin

25. 50-0115 1 Label, Danger, Rotating Driveline
26. 50-0184 1 Label, Small, White, Logo

27. 50-0236 1 Label, Gearbox

28, 50-0249 1 Label, Plate, Part Numbet/Date

46 51-3000, 5/98




Drive Assemblies, 2-Way

Assemblies 11-17198 & 11-17231

BleQ-2S

6

A

8

47

51-3000, 5/98



_ B Gearboxes

Gearbox 05-0003
1:1 Ratio, Right Hand

Gearbox 05-0004
1:1 Ratio, Left Hand

ltem Part  Qty Description Item Part Qty Desctription

i, 05-0578 1 Screw 1. 050573 1 Screw

2. 050559 1 Housing 2. 050559 1 Housing

3. 050560 2 Gear 3. 050560 2 Gear

4, 050561 1 Shaft, Qutput, RH 4. 050575 1 Shaft, Qutput, LH
5. 050562 1 Shaft, Input, RH 5. 050576 1 Shatft, Input, LH
6. 050563 1 Cover 6. 050583 1 Cover,LH

7. 050564 1 Qasket 7. 050864 1 Gasket

8. 050565 3 Bearing 8. 050565 3 Bearing

9. 050566 1 Bearing 9, 050566 1 Bearing

10. 050567 1 SnapRing 10. 050567 1 SnapRing

11, 050568 1 Snap Ring 11. 050568 1 SnapRing

12, 050569 1 Seal 12, 050569 1 Seal

13, 050570 1- Gasket 13. 05-0670 1 Gasket

14, 050571 4 Screw 14. 05-0571 4 Screw

15. 050571A 1 Cap 15, 05-0571A 1 Cap

16, 050572 1 Seal 16, 05-0572 1 Seal

48 51-3000, 5/98




Gearboxes

Gearboxes 05-0668 & 05-0669 {shown)
4:1 Ratio, Stacked

15 28 19 10 15 %
L] 27 1]
(TN 4 | y f
[FoiAre 7 =
7.8 \] / \ — 18 \ 17 "
N w3
IG\._ Y \
N \ :“ Y e
’ d i3
K
hy i ~— 4
14 A |
" ﬂ . _} 0 11,12
7,8 f
7 22 ‘, $ :' ¢
. \ 9 4
7.8
21,22 25 s .
23 =
2%
2 f
| |
| —
24—-| O 1 :
! 30 |
Right Hand Botation
ftem Pat  Qty Desaription bem Pat  Qty Description
1. 050759 1 Shaft, Quiput 7. 050770 1 Shim
2 050766 3 Seal 18. 050763 1 ZerkFittng
3 050745 1 Housing 19. 070795 1 Key, Woodruff, Hard #11
4 050757 8 SnapRing 200 050744 1 Housing
3 070794 1 Key,3/16Squarex3/4 Z1. 050752 2 BearingCup
6 05075% 5 SnapRing,3/4 2. 050753 2 BearingCone
7 050750 5 BearingCup 23. 050767 1 Seal, input
8 050751 5 BearingCone 24, 050747 1 Shaft,Pinion
9 050764 2 Plug Vent 5. 050769 1 O-Ring
10. 050749 2 BevelGear 26, 050758 1 StakeNut, Input
1. 050754 1 BearingCup 27, 050746 1 Cover
2. 050755 1 BearingCone 28. 050015 8 CapScrew,b5/16-18x1/2
13. 050768 2 Cap 29. 050765 2 GasketCover
14 050748 1 BevelGear, Splined 0 050771 1 Shaft, Cross (for Right Hand)
15. 03-1182-1 2 Plug, Fill-Level 3. 050832 1 SnapRing
16. 050760 1 Shaft, Cross (forLeftHand) 3. 050853 1 Spacer{for05-0760and05-0771)

51-3000, /01 k 49




Gearboxes |

Gearbox 05-1112 Gearboxes 05-1113 {Left) & 05-1114 (Right)
3:1 Ratio, Left Hand ' 1:1 Ratio

=
g

/ "(\

0

IR
PE=

ltem - Part  Qty Description ltem Part Qty Description

1. 05-1158 1 Shaft, Cross 1. 05-1137 1 Shaft, Pinion

2. 051159 1 Shaff, Pinion 2. 051157 1 8Shaft, Cross (for 05-1113)
3. 051160 1 Gear, StBey, 42T 05-1156 1 Shaft, Cross (for 05-1114)
4. 05-1161 1 Gear, StBev, 14T 3. 050503 2 Gear

5. 051162 2 Cup, Bearing 4. 050506 4 Bearing, Race

6. 05-1163 2 Cup, Bearing 5. 050507 4 Bearing

7. 051164 2 Cone, Bearing 8. 051172 3 Ring, Snap

B. 051165 1 Cone, Bearing 7. 051173 1 Seal

9 051166 1 Cone, Bearing 8. 051174 1 Seal

10. 05-i1175 2 Ring, Snap

11, 051176 2 Ring, Snap

12, 05-1177 1 Seal, Front

13. 05-1178 2 Seal, Rear

50 51-3000, 5/98



Gearboxes

Item Part

05-0776
05-0799
05-0874
05-0974
05-1162
05-1163
05-1164
05-1165
9. 051166
10.  05-1175
1. 05-1178
12, 05-1177
13. 051178

e B A ol o

51-3000, 5/98

Qty Description

PO =t DI RO — —2 PO PO M) —t ot o

Shaft, Cross
Shaft, Pinion
Gears, Set
Gears, Set
Cup, Bearing
Cup, Bearing
Cone, Bearing
Cone, Bearing
Cone, Bearing
Ring, Snap
Ring, Snap
Seal Front
Seal, Rear

Gearbox 05-1145
3:1 Ratio, 3 Shaft

51




| | Manual Angle Kit

Assembly 11-5819

ltem Part Gty Description

134194 1 Tube, Link, In

13-4193 1 Tube, Link, Out

07-0210 2 Clip, Hairpin, 14 gauge x 1-3/4
07-21056 1 Pin, Lock, 3/8 Square Bail

e =

52 51-3000, 5/28



Option — Dirt Deflectors

Installation

1. Clamp the extension plate to the front edge of the
hood, centered from leit to right. The top edge of
the extension plate mustbe 2 in. (51 mm) from the
bend in the hood.

2. Transfer punch holes from the extension plate to
the hood. Remove the extension plate and drill
holes with a 13/32 in. bit.

3. Place the rubber flap and then the retainer plate on
the bottom edge of the extension plate. Insert 3,
5/16-18 x 1 in. carriage bolts in the middle 3 holes.
Secure with lock washers and nuts.

%
Z

4. Attach the extension plate to the hood with 5, 3/8- figure 28
16 X 1 in. cap screws, lock washers and nuts. Do
not tighten the hardware.

5. On one side of the sweeper, remove the front
screw that secures the hood to the brush frame
(figure 28). Secure the extension bracket to the
brush frame with hardware just removed. Repeat
on the other side of the sweeper.

8. On both sides of the sweeper, attach extension !
brackets to outside holes in the extension plate and
flap assembly. Use 2, 5/16-18 x 11/4in. carriage
bolts, lock washers and nuts.

7. Tighten all hardware.

51-3000, 5/98 53



Option — Dirt Deflectors

For 6-ft (1.8-m) Sweepers
To order, ask for kit 11-5886.

le

13

ltem Part Qty Description

1. 07-0018 5 Screw, Cap, 3/8-16 x1

2. 071718 5 Washer, Lock, Split, 3/8

3. 07-3273 5 Washer, Lock, Split, 5/16

4. 073275 5 Washer, Flat, 5116

5. 07-3278 5 Nut, Hex, 5/16-18

6. 07-3279 10 Washer, Flat, 3/8

7. 07-3438 3 Bolt, Carriage, 516-18 x 1

8. 07-3508 2 Bolt Carriage, 5/16-18 x 1-1/4

9, 073654 5 Nut, Hex, 3/38-16

10. 13-8597 1 Plate, Hood Extension, 6 ft, M24/524, Deflector
11. 13-8598 1 Plate, Retainer, Flap, 6 ft, M24/524
12, 138599 1 Flap, 6 ft, M24/524, Dirt Deflector
13, 13-8600 2 Bracket, Extension, Deflector, M24/524

54 51-3000, 5/98




Option - Dirt Deflectors

4in.
{101 mm)

Center of Hood

|

4in,
{101 mm)

figure 29

installation

1.

Atftach the single-slot side of each hinge to the
underside of the deflector flap with a carriage bolt,
flat washer, lock washer and nut. Center the bolts
in the slots and tighten the hardware.

Drill eight 8/32 in. holes in the brush hood as
shown in figure 29.

Fasten hinges to holes in the brush hood lip with
six carriage bolts, flat washers, lock washers and
nuts. Tighten the hardware.

Fasten the arm mounting and support plate to the
brush hood. (The support plate goes inside the
hood.) Use two carriage bolts, flat washers, lock
washers and nuts.

Attach the arm to the arm mounting with a carriage
bolt, washer, spring, bushing, washer and nut
{figure 30).

Hook one end of the spring in the small slot on top of
the adjustment arm; hook the other end of the spring
over the gusset on the arm mounting (figure 31).

NOTE — Make sure the nut remains loose enough to

allow the spring to put tension on the arm.
Hook the arm over the pin on the deflector.

Adjust the deflector for current sweeping condi-
tions.

= Use the highest position during snow removal.
This helps prevent snow from building up inside
the hood.

* Place the deflector in the lowest position during

- dusty or wet conditions. This keeps swept

material close to the brush.

51-3000, 5/98

figure 30

figure 31

55




Option — Dirt Deflectors

For 5-ft (1.5-m) Sweepers
To order, ask for kit 11-4414.

+—®

ltem Part Qty Description

1. 119612 1 Deflector, Hood

2, 119606 3 Hinge, Brush Head, Flap

3. 11-9608 1 Arm, Defiector, Lock

4, 11-9616 1 Arm, Mounting

5. 07-14081 1 Spring, Torsion, Hood

6. 11-8615 1 Bushing, 1-1/8 x 13/32 x 5/8
7. 071601 2 Washer, Flat, 13/32 x -1/2 x .051
8. 07-0111 1 Bolt, Carriage, 3/8 x 1-3/4
9. 11-9617 1 Plate, Support, Hood

10. 07-1249 1 Nut, Hex, 3/8-16

11, 07-0101 9 Bolt, Carriage, 1/4 x 3/4

12, 07-0152 11 Washer, Flat, 1/4

13, 07-0166 11 Washer, Lock, Split, 1/4

14, 07-0176 11 Nut, Hex, 1/4-20

15. 07-0102 2 Bolt, Carriage, 1/4-20 x 1

56 51-3000, 598




Option - Dirt Deflectors

Installation

1. Unpack parts and then compare them to the parts
list. If you discover any shortages, contact
SWEEPSTER or your dealer.

2. Clamp plate (13-7607) to rear of hood, 2 1/2
inches up from bottom and centered.

3. Transfer punch holes.

4. Remove plate and drill out holes using a 11/32 drill
bit.

5. Bolt flap on hood. Place one plate (13-7607)
between hood and rubber deflector (13-7606).
Attach using (4) 5/16 x 1 screws, washers, and
nuis.

6. Wrap chain around brush frame connecting one
end of chain to the chain itself using (1) 5/16 x 2
screw, (2)washers, and (1) nut per chain.

7. Connect plate (13-7607) to bottom of rubber
deflector using (2) 5/16 x 1 screws, (4) washers,
and (2) nuts on the inner holes.

8. Attach bottom of chains to bottom outside holes of
plate and deflector using (1) 5/16 x 2 screw, {2)
washers, and (1) nut per side.

51-3000, 5/98 . 57




- Option — Dirt Deflectors

For 5-ft (1.5-m) Sweepers
To order, ask for kit 11-5727.

ltem Part
1. 07-0378
2. 07-1698
3 071714
4, 073270
5. 07-3275
6. 13-7606
7. 13-7607
58

Qty Description

2 Chain, 3716, 26 Links

4 Screw, Cap, 5/16-18 x2
6 Screw, Cap, 5(16-18x 1
10 Nut, Hex, Nylock, 5/16-18
16 Washer, Flat, 5/16

1 Flap, Deflector, RBMRM 5

2 Plate, 14 Gauge x 1.25 x 52,0, W/Slots

51-3000, 5/98




: Option — Hydraulic Angle Kit

Installation

Figure 32 shows the kit fully installed.

IMPORTANT - Avoid damage to the swing cylinder.
Remove the manual angle T-pin before

installing the hydraulic angle kit.

1. Remove the T-pin from the swing assembly by
driving out the roll pin and lifting the pin.

| %

2. Install adapter fittings on both cylinder ports. igure 30

3. Install the flow restrictor fitting (figure 32) on the
rear adapter fitting. A restrictor fitting is necessary
for proper operation and to prevent damage to the
hydraulic swing kit.

4. Hook 1 hose to the restrictor fitting and 1 to the
front adapter fitting.

5. Place the swing cylinder on pins welded to the
swing assembly. Install a 3/4 in. flat washer and
cofter pin on each swing assembly pin to secure
the swing cylinder.

6. Connect hoses to the tractor hydraulics.
NOTE - Because of the numerous types of quick

coupler fittings available, the user furnishes
quick coupler fittings for this kit.

51-3000, 6/01 59




OPTION — HYDRAULIC ANGLE KIT

To order, ask for kit 11-4191.

Ref Part Qty Description

1. 032082 2 Fitting, Elbow, HP, 90°, 9/16MOR, 3/8MFS

2. 032093 2 Hose, 3/8x48,1W, 3/8FFS, 3/8FFS

3. 032189 2 Fitting, Adapter, HP, 3/8MFS, 1/4MP

4. 033381 1 Cylinder, Hydraulic, 1 3/4 x 4 x 9, Polypac

5. 034668 1 Plate, Hydraulic, Crifice, .028, #6 O-ring Face Seal
6. 070206 2 Pin, Cotter, Gr2,3/16x2

7. 0741782 2 Washer, Flai, Gr2, 3/4, SAE, 1 1/2

60 51-3000, 5/98



Option - Hydraulic Lift Kits

Installation

Lift

Figure 33 shows the lift kit fully installed. Cylinder

1. Remove the transport chain and/or electric lift, if
installed.

2. Atiach adapter fittings to both cylinder ports, and
install elbow fittings on adapter fittings. Then,
attach hoses to the elbow fittings and install quick
coupler fittings on the hoses.

3. Place a shackle on the rod end of the cylinder;
then, attach the shackle to the brush frame upright.

figure 33

4. Place a shackle on the barrel end of the cylinder
and attach the chain to the shackle. Then, attach
the chain to the center slot in the drive mounting
assembly upright.

5. Connect quick coupler fittings to the front remote
hydraulic outfets on the tractor.

6. Completely collapse the cylinder to check for
adjustment.

» I the brush head assembly lifts 4 in. (101 mm)
off the ground, the hydraulic lift is properly
adjusted.

» If the brush head assembly does not lift 4 in.
(101 mmy} off the ground, adjust the chain. To
raise the brush head assembly more, shorten
the chain length between the cylinder and
upright. To lower the brush head assembly, add
to the chain length.

51-3000, 5/98 61




ltem Part
1. 03-0011
2. 03-0898
3. 03-1053
4, 031423
5 03-1851
6. 07-0387
7. 071732
62

RS = = NN NN

Option — Hydraulic Lift Kits

To order, ask for kit 11-9250.

Qty Description

Hose, 1/4 x 036, 1 Wire, 1/4 MP
Fitting, Adapter, HF, 9/16 MOR-1/4 FP
Fitting, Elbow, HP, 45, 1/4 MP-1/4 FP
Fitting, Quick Coupler, Male, 1/4 FP
Cylinder, 1-3/4 x 4 x 9, 9/16 O-Ring
Chain, 3118, 26 Links

Shackle, Chain, 5/16, with Screw Pin

51-3000, 5/98




Option — Hydraulic Lift Kits

Installation

Figure 34 shows the lift system fully installed.

1. Remove the electric actuator and wiring if installed
on the drive assembly.

2. Place the lift plate on the pin welded 1o the lift
linkage. Clamp the plate. Center mark the hole.
Remove the plate and drill a hole in the fift linkage
with a 17/32 in. bit.

3. Attach the lift plate to the lift linkage with a 1/2-13 x
11/4 in. cap screw, flat washer, lock washer and nut,
Slide a bushing onto the pin on the [ift linkage and
install a hairpin clip.

4. Place the rod end of the cylinder on the pin; secure
with a hairpin clip.

5. Insert a bushing in the barrel end of the cylinder.
Fasten the cylinder to the tab on the drive assem-
bly using a pin and hairpin clip.

figure 34

6. Install elbow fittings, hoses and quick coupler
fittings on the cylinder.

7. Connect quick couplers fo tractor remotes.

8. Lift and lower the sweeper to test cylinder func-
tions.

9. Adjust the cable.

» |f the brush head assembly does not raise
enough, decrease the amount of cable between
the uprights.

« If the brush head assembly raises too much,
increase the amount of cable between the
uprights.

51-3000, 5/98 63




Option — Hydraulic Lift Kits

For 11-17100 & 11-17101
To order, ask for kit 13-3149.

)

1

ltem Part Qty Description

1. 030011 2 Hose, 1/4 x 36, 1 Wire, 1/4 MP

2. 031423 2 Fiiting, Quick Coupler, Male, 1/4 FP

3. 031851 1 Cylinder, 1-3/4 x4 x 9, 916 O-Rings

4, 031884 2 Fitting, Elnow, HP, 45, 9116 MOR-1/4 FPS
5 070039 1 Screw, Cap, 1/2-13x1-1/4

6. 07-0156 1 Washer, Flat, 1/2

7. 070170 1 Washer, Lock, Split, 1/2

8. 071764 1 Nut, Hex, 1/2-13

9. 070210 1 Clip, Hairpin, 14 gauge x 1-3/4

10, 133132 1 Weldment, Lift, Hydraulic

11. 134168 1 Bushing, Spacer, Hydraulic Lift

64 51-3000, 4/01




Torque Values

Bolt Torque Specifications

Body Size - Ftlbs .| | BodySize T Ftdbs
Grades5 - {* - 4o 2] Class 8.8 -
1/4 - 20 6+ 1 M6—1.0 | . 5% 1
- .28 EEN n/a .
5/16-18 . 13 3 n/a e
T -4 4z 3 “nfa
38-16 23+ 5 M8 -1.25 14+ 3
C—24 26 5 ¢ ~1,0 I
- 614 37+ 8. MI0-15 | 29+ 6 .
' =20 41+ 9 - |: S -075 | T -
1/2-13 - 56+ 11 " |- Mi2=1757)  50% 10
. -20 . 63z 12 . -10 -
916 ~ 12 82+ 147 | Mi4-20 . [. 80+ 14
C-18 91+ 16 IE -1.5 Ca
5/8-11 113+ 20 M16-20 - 125 + 22
. .18 127+ 23 | . -15 [ .
3/4 - 10 201. 26 ' R -
-16 - | 223+ 20 | ©nfa - - -
S 78-9 [ 321% 41 ©M20-2.5 244°F 31
-14 355 + 46 -1.5 .
1-8 483162 . | [ M24-30 422+ 54
. -12 528 + 68 . -20 -
Body Size Ftdbs |- ["* Body Size _Ft-Ibs
Grade 8 " Class 10.9
144 -20 9+ 2 M6-1.0 8= 1
- 28 10+ 2 n/a -
5/16-18 18+ 4 n/a -

-24 20t 4 n/a .
3/8—16 32+.7 Mg —1.25 20+ 4
-4 37+ 8 -1.0 -
7/16 - 14 52+ 11 1. M10-1.5 40+ 8
—20 58+ 12 : -0.75 -
172-13 80+ 16 "Mi12-1.75 69+ 14 .7

-20 90+ 18 3 -1.0 - -
9/16— 12 115+ 20 Ml4-2.0 110+ 20
- 18 286+23 |1 | . - -15 . v
5/8~11 150+ 28 4. Ml16-2.0 173 + 31
-18 180 + 32 -15 - -
3/4-10 82t 36 n/a -
- 16 315+ 41 | n/a N
78 —9 454 + 59 _ M20-—2.5 337+ 44
- 14 500+ 65 -15 .
1-8 G681+ 88 |° M24-3.0 583+ 75
-12 746 + 97 -2.0 -

Foot- pounds may be converted to Newton Meters by multiplying by 1.35582.
Foot-pounds may be converted to Inch-pounds by dividing by 12,
If the nut and screw are not the same grade, the lower grade will always be used.

NOTE -- Nylcck nuts are utilized when greater resistance to vibrating loose is required, and greater operating
temperatures are not a factor. In addition, like lock nuts, nylock nuts have a safety feature that if the bolt
does vibrate loose, the nut will remain on the screw. Install nylock nuts to the standard torque shown above.

51-3000, 3/01 65




Warranty Information
o

BPALADINE LT SOMETRUCTION ;

Warranty Registration Form and Delivery Inispection Report

IMPORIANTT  Warranty Ynid i card is ol returned with 10 days.
Al Applicable sectlons must be Giled i

Thils section 10 be Blbed aut and sighed by Dealer af tnve of defivery,

Warranty Registration
Custamer's Namea Deanjars Natve
Asddress Address
Chy Siate Zn City _ Srate Zlp
Phone CHECK ONE:
Liatdor /T ractor Modal . ConstrnxdonUse
Dalhvary Dawe Agriculngal Use
Mo or Part § L arglscaps Use
Serial # X

Dagler Inspection idweditems applicabin

— M Decals instalied (zae opemtors mg nual) ——— Renrbews Qperating and Safety instrictions
e Hyprelraeuilic REtings tight and free of leaks — Gaaeds and covers in place and securs
Fastenars tait Diones Product Function Propeby

| by theveughly instructed the buyst on the sbove described equipment. This review inchled: The Grerators manual content,
sUdigEnent care, adiustmants, safe operation and appiicable waranty pobicy

Dage Desder’™s Bap, shgnaiire

Tivis setion to bt completed and skgred by the cstemer

4 2 3 F &
Excalinrk G Mmgﬁ Umaﬂﬁa:tm? Foar
QLALITY ASSLRANCE RATING Seypapstor Locat Dwaler

(3 testios:
Quiality of Prodlels APReAranoe ... ciiiiisiiaincscas ome——
COMELRUTTRIN L cvvet it viinnnnannns

QUAlLY oF Savie i i e s s I— —————
Yalue fPriced Faild .o s e s s
Does Eparformas clalmed . ....ooiiiiiiiiininiaiaas —_—

The above describad equipment and Operators Manual have been received by me and ihave been thevoughle instruced
a5 1o care, adjustments, safe aperation and applicable warranty policy.

Date: Owiner’s doanatiite

NOTE! Make one copy each for the dealer’s and owner’s iecords. Mal oigirial ter Sweepstet.

Comments:

- Bweepster; Inc
2800 N. Zeeb Rd.
Dexter, MI 48130-9499
800-456-7100
fax 734-996-9014

66 51-3000, 5/98



' Warranty Information |

7 N

(2) SWEEPSTER

SWEEPSTER ATTACHMENTS LLC
Limited 12 Month Warranty

Thank you for purchasing a Sweepster Attachments, LLC. product. Warranty protection is
valid only when this Warranty Registration is completed and signed by the customer and
dealer, and mailed to Sweepster Attachments, LLC. | hereby acknowledge that | have
received a copy of the owners Limited Warranty and | accept the terms therein.

For a period of 12 months from the date of delivery of product to the original user, Sweepster
Attachments, LLC. warrants each product to be free from manufacturing defects, subject to the
limitations contained in this policy.

This warranty does not apply to defect caused, in whole or in part, by unreasonable use while
in the possession of the user, Including, but not limited to: failure to praperly set up praduct;
failure to provide reasonable and necessary maintenance; normal wear; routine tune ups or
adjustments; improper handling or accidents; operation at speed or load conditions contrary
to published specification; improper or insufficient lubrication; improper storage. This
warranty is also not a guarantee that performance of each product will meet the expectations
of the purchaser.

Sweepster Attachments, LLC. shalil not be liable for consequential damages of any kind,
including, but not imited to: consequentlal labor costs or transportation charges in connec-
tion with the

replacement or repair of defective parts; lost time or expense which may have accrued
because of said defects. In no event shall Sweepster Attachments, LLC.'s total liability
hereunder exceed the product purchase price.

Sweepster Attachments, L1 C. makes no warranty with respect to trade accessories or any
companent or accessory of the product which was not manufactured by Sweepster Attach-
ments, LLC. including any purchased components of any kind. These are subject to the
warranties of their respective manufacturers. The warranty will be considered void if the
product or any part of the product is modified or repaired in any way rot expressly authorized
by Sweepster Attachments, LLC. or if closed components are disassembled prior to return.
Closed componerts include, but are not limited to; gearboxes, hydraulic pumps, motors,
cylinders, and actuators.

Our obligation under the warranty is expressly limited, at our option, to the replacement or
repair at Sweepster Aftachments, LLC or at a service facility designated by us, or such part or
parts as inspection shall disclose to have been defective. We are not responsible for unau-
thorized repairs or replacements. Any implied or statutory warranties, including any warranty
of merchantabillity or fitness for a particular purpose, are expressly limited to the duration of
this written warranty. We make no other express or implied warranty, nor is anyone autho-
tized to make any on our behalf. This warranty cannot be extended, broadened, or changed
except in writing by an authorized officer of Sweepster Attachments, LLC.

7
A

51-3000, 5/98 67



Glossary — Terms & Abbreviations

brush head assembly — assembly that includes the
core, hood and brush frame.

brush pattern — area of dirt removed from sweeping
surface; with a properly adjusted sweeper, the pattern
is the same width for the entire length.

caution — indicates a potentially hazardous situation
which, if not avoided, may result in minor or moderate

injury.
CV — constant velocity; usually refers to a drive shaft.
core — weldment that holds brush sections.

dirt deflector — kit made of metal and/or rubber parts
designed to diract debris away from the operator.

drive assembly — portion of the sweeper that includes
the gearbox; also allows the sweeper to angle.

hood - brush shield.

hydraulic angle kit — means of swinging the brush
head assembly hydraulically.

important — used for instructions when machine
damage may be involved.

in.—inches.
kph - kilometers per hour.
Ib — pounds.

left-hand — side that is on the left when facing the
normal forward direction of travel of the machine.

lift cylinder — means of raising the brush head
assembly hydrautically.

mm — millimeters.
mph — miles per hour.

manual angle kit — means of swinging the brush head
assembly mechanically.

mounting assembly — portion of the sweeper that

attaches to the prime mover; designed specifically for
each prime mover.

68

note —~ indicates supplementary information.
psi — pounds per square inch.

PTO — power take off; shaft on the prime mover used
to drive attachments.

prime mover — refers to the tractor, truck, loader or
other vehicle to which a sweeper is attached.

qty — quantity.
rpm — revolutions per minute.

retainer — removable plate or set of plates that keeps
sections on the core.

right-hand - side that is on the right when facing the
normal forward direction of travel of the machine.

section - single brush wafer.

section set — replacement brush wafers.
spring-chain assembly — assembly that helps keep
the sweeper in proper adjustment yet allows it to pivot

up and down.

stands - devices designed to keep the brush off the
ground when the swesper is dismounted.

swing cylinder — means of angling the brush head
assembly hydraulically.

transport chain — chain that supports the weight of
the brush head assembly during transport between
work sites and during adjustment of the spring-chain
assemblies.

warning — indicates a potentially hazardous situation
which, if not avoided, could result in death or serious

injLry.
windrow — pile of debris.

zerk — grease fitting.

51-3000, 5/98




A

adjusting 16, 17, 22, 26

angle kit
hydraulic. See hydraulic angle kit
manual. See manual angle kit

B

brush 17, 20, 24
brush head assembly 11, 16, 22, 26, 28, 66
brush pattern 17, 26, 66

C

cable

lift. Seeliftcable
chain

drive. Seedrive chain

fransport. Seetransport chain

with spring. See spring-chain assembly
core 26, 66

D

dirt deflector 55, 57, 66

drive assembly
10, 16, 22, 30, 31, 32, 33, 34, 35, 36, 37, 38, 40,
41,42, 44, 46

drive chain 22, 26

drive shaft 22, 23, 27

E

electric lift system 22, 27

G

gearbox 10, 22, 23, 26, 48, 49, 50, 51
H

hood 66
hydraulic angle kit 18, 57, 58, 66
hydraulic lift system 22, 27, 58, 60, 61, 62

L

labels 8, 9
lift cable 12
liff system
electric. See electric lift system
hydraulic. See hydraulic lift system
lubricating 22, 23

51-3000, 5/98

M

maintenance 18
manual angle kit 18, 66
mounting assembly 10, 22, 66

O

operating 6, 18, 19
operation 19

P

plate swing 66
prime mover 66
PTO 18, €6

R

repairing 7
retainer 66

S

safety 5, 6, 7, 8, 9
safety signs 8, 9, 22, 23
section set 20, 24, 66
serial number 4
shaft
“drive. Seedrive shaft
speed
brush 18, 26
engine 18
ground 18
travel 19
spring-chain assembly 12, 66
stands 66
storage 20
swing kit. See hydraulic angle kit; manual angle kit

T

transport chain 12, 17, 66
troubleshooting 26, 27

w
warranty 5
Z

zerk 66

69




